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Table 2. Results of fire crack test. L BROSTE A
Fire cracks characteristics | ‘
. : t
Sample No. Demention — ) Z{anfirérd%gsgllllgé"gg)ess
N 2h h 10h . | hmax o
A=l L 151 60°15 0+400 6°92 0°80 261
T 136 5392 | 0°400 | 7°48 0-92 246
A-2 L 87 32°14 0369 572 0-66 257
T 100 34°70 0-347 6°04 0:74 247
C-1 . L 94 20°74 0221 ’ 408 0°52 267

L: longitudinal, T: transversal,

h max: most depth of fire crack
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1) L. Northcott, H. G. Baron; J. Iron & Steel
Inst. (U. K.), (1957), p. 126.

N: total number of fire cracks(mm),
cracks(mm), h: mean depth of fire cracks (mm),
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Zh total length of fire i
10h: sum of 10 mostly depth fire cracks (mm) |
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Table 1. Total amount of carbide by point counting after annealing.
Desi . 1 Total amount of carbide
signation | C Cr Type of carbide by point counting* Hardness (Hg)
1°3C 1430 | 8°17 7 174 (11) 207
1°8C 1°80 | 861 n+0 — —
2:2C 2920 | 8°51 7+ 0 29°7+(3°5) 212
SKD 1 2°04 | 1277 7 28°0+ (2°5) 230

* Value in breckets means

amount of carbide smaller than 0*5¢ in diameter.
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Fig: 1. Machinability curves of each specimen.
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Table 2. Heating transformation temperatures.
Specimen Ac; start. Aci finish
1°3C 783°C 829°C
1-8C 770°C 825°C
2°2C 772°C 822°C
SKD 1 802°C 850°C
Table 3. Oil hardening temperature obtaining
maximum hardness.
Specimen 1-3C 2:2C ‘ SKD'1
T
Temperature(°C) 960°C 900°C 1000°C
Hardness (HRC) 67°0 67°6 67°3
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Fig: 2. Hardness change when cooled in still

air.
70 T T T
XA A AN A ¥ A K a A H H
eI |
0 B AN
~ i N, |\ |
2 ‘\ ‘ e . ! %7}
= sl I S SN S I /) G
T4 - | @ \\k/\A .
2 ' l \“\ Xj’\x";A &
S0 i | ! S .’7‘>x\_,, S
< i | e}
s I ‘ | '
= 30t ! l : |
i | | | j
ol L e T
0 27 508 72 0/6 7270
Distance from gquenched end  (mm) ’
Fig. 3. Result of Jominy end quench test of
2+2C steel.
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Fig. 4. Isothermal treating hardness equivalent
to HrC 60.
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